Salt and Nutrient Management Plan

Malibu Valley Groundwater Basin

October 2015




Salt and Nutrient Management Plan
Malibu Valley Groundwater Basin

Prepared by:

6 water and environment

October 2015



Malibu Valley Groundwater Basin
Salt and Nutrient Management Plan Acknowledgements

Acknowledgements

This Salt and Nutrient Management Plan (SNMP) was made possible by the generous financial support
from the City of Malibu, and the many organizations and agencies generously dedicated their time to review
and comment on project documents, participated in stakeholder meetings and provided vital data for the
salt and nutrient analysis and plan development process. The City of Malibu and MVVGB stakeholders
[...]
in the ROWD, the surface and groundwater monitoring workplan, and the Phase | Title 22
Engineering Report submitted to the Regional Board on April 3, 2014, May 30, 2014, and
August 18, 2014, respectively. Regional Board staff visited the sites of the Civic Center
Facility, injection wells, groundwater monitoring wells, Malibu Lagoon and near-shore
ocean surface water monitoring stations, and Winter: Canyon and its drain to the ocean
outfall.

6. For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references
to the City. '

CIVIC CENTER FACILITY - PHASES | & I| PROJECTS
7. Description of Civic Center Facility Vicinity

| A. The Civic Center Facility (34° 2’ 9.35" N, 118° 41’ 55.50" W) is sited on a 4.1-—acre
parcel at 24000 Civic Center Way, the intersection of Civic Center Way and East
Pacific Coast Highway (the west side of the Malibu Civic Center Area) and
approximately 1,700 feet southwest of the Malibu City Hall (Figure 1). The Civic
Center Facility w1l| serve business, reS|dent1aI and public properties within the
Malibu Civic Center Area.

B. The Malibu Civic Center Areé is generally defined as follows:
a. Westerly to the City boundary along Malibu Canyon Road;

b.  Northerly to the ridgeline mcludlng the City and a small portion of the County of
Los Angeles;

c. Easterly to Sweetwater Mesa; and,
d. . Southerly to Santa Monica Bay.

The Malibu Civic Center Area has a residential population estimated at 1,300. The
area also serves as the core of the City’s business, cultural and commercial
activities.

C. The area is not defined according to municipal borders or parcel lines. Rather, the
area subject to the prohibition is delineated according to hydrogeological parameters
and drainage patterns; as groundwater flow roughly mimics surface drainage, the
prohibition boundary follows a topographic high surrounding both the Winter Canyon
and lower Malibu Creek (also known as Malibu Valley) watersheds. All properties
extending seaward of this boundary to the ocean are subject to the prohibition,
including the coastal strips along the Pacific Coast Highway stretching from Amarillo

- Beach to Surfrider Beach. This entire area, which is referred to as the “Malibu Civic

m<——>r-H4Zm-+d Omwn-—<ma7a



City of Malibu

Civic Center Wastewater Treatment Facility — Phases | & i Projects
Order No. R4-2015-XXXX

Center Area,” totals 2.2 square miles of which 1.5 square miles and 0.7 square miles
are within the City and the unincorporated area of County of Los Angeles,
respectively.

D. The Malibu Civic Center Area is categorized in the Basin Plan Hydrologic Unit
404.21 including Amarillo Beach, Malibu Beach, and Malibu Lagoon.

GROUNDWATER BASIN CHARACTERISTICS

8.

The Malibu Valley Groundwater Basin beneath the Malibu Civic Center Area is a small .

alluvial basin and located along the Los Angeles County coastline. The basin is bounded
by the Pacific Ocean on the south, and by the Santa Monica Mountains, composed of non-
water-bearing Tertiary age rocks, on all remaining sides. The valley is typified by steep
canyons that generally run north to south, and is flanked on both sides by canyons -
Sweetwater Canyon to the east, and Winter Canyon to the west. The basin drains to
Malibu Creek and Santa Monica Bay.

Water-bearing formations in the Malibu Valley Groundwater Basin can be generally
subdivided into four categories or strata (layers) as follows:

A.  Shallow Alluvium — a shallow zone of permeable alluvial sediments consisting of silts
and sands;

‘B. - Low Permeability Zone — a fine-grained estuarine deposits consisting of clay and silt

layers;

C. ' Civic Center Gravels — a lower/deeper aquifer with coarse-grained stratum consisting
of sands, gravel, and cobbles; and,

D. Bedrock — zones of unconsolidated materials containing permeable sand and gravel
deposits.

Reports and Technical Memorandums
The City submitted the following reports for the design of the Civic Center Facility project:

A.  Ocean Dilution Analysis, dated March 18, 2014 — The ’City evaluated the potential
impacts from injecting treated wastewater into the Malibu Valley Groundwater Basin.

B. Malibu Groundwater Injection Feasibility Project, dated March 24, 2014 — The City
collected site-specific data necessary to design an injection well system.

C. Sea Water Rise Analysis, dated March 24, 2014 — The Ci’iy idenfified areas within
the City that may be flooded due to impacts associated with climate change.

D. Groundwater Modeling Analysis of Proposed Wastewater Dispersal — City of Malibu,

dated April 3, 2014 — The City evaluated the possible impacts on groundwater levels
and groundwater flow resulting from the proposed subsurface injection of treated
disinfected wastewater into deep coarse-grained alluvial deposits in the Malibu Civic
Center Area. The model concluded that almost all injected wastewater will flow

- toward the Santa Monica Bay. The approximate model-estimated injection capacities -

File No. 11-087

M<——A>—AZM—- UMW—<mMX



City of Malibu File No. 11-087
Civic Center Wastewater Treatment Facility — Phases |1 & Il Projects
Order No. R4-2015-XXXX

for each of the two (2) proposed phases of development are as follows:
Phase 1 -- 311,000 GPD
Phase 2 -- 498,000 GPD

E. Assimilative Capacity and Antidegradation Analysis for Proposed Injection Dispersal,
dated May 15, 2014 — The City evaluated the potential groundwater quality impacts
resulting from injecting treated wastewater into the Malibu Valley Groundwater Basin.
The concentration of nitrate in groundwater at the lower aquifer where injection will
occur is 3.6 mg/L. The model indicated that the injection of 100% of the wastewater
with a nitrate concentration of 8 mg/L for 30 years will increase the nitrate
concentration in the groundwater to between 4.1 mg/L and 4.9 mg/L, which will be a
smaller increase than without injection. Without injection, the nitrate concentration
will increase to 4.9 mg/L and 5.85 mg/L after 30 years due to the accumulation of
nitrate from the discharges from the existing OWDSs.

F. Review of Nitrogen Limit Implications for Wastewater Treatment Facility, May 27,
2014 — The City reviewed and compared treatment process, costs, and operation
and maintenance efforts needed to achieve the nitrate as nitrogen effluent limit of 8
mg/L as compared to an effluent limit of 5 mg/L.

G. City of Malibu Engineer’s Report for the Production, Distribution and Use of Recycled
Water Phase 1 (Phase | Title 22 Engineering Report), August 20, 2014 — The City
described the characteristics of treated wastewater generated from the Civic Center
Facility, and the processes of treatment, distribution, disposal and reuse.

H.  Simulation of Anticipated Injections in Groundwater Flow Model, dated August 25,
2014 - The City indicated that the maximum volumes of 311,000 and 498,000 GPD
can be effectively disposed via injection for Phases | and il, respectively.

10. Civic Center Facility |
A. The Civic Center Facility is owned and operated by the City.

B. The Civic Center Facility is a tertiary-treated wastewater treatment plant, treating
domestic and commercial wastewater generated within the Malibu CIVIC Center
Area.

C. The wastewater treatment processes of the Civic Center Facility include coarse and
fine mechanical screening and grit removal for preliminary treatment of the influent
wastewater. The effluent after the preliminary treatment flows to an equalization
basin. The effluent of an equalization basin will flow to a Membrane Bioreactor
(MBR) consisting of biological reactors and membrane-based solids removal. The
MBR will provide carbonaceous oxidation, nitrification/denitrification and solids
removal to meet the limits of the WDRs/WRRs. Disinfection of the treated effluent will
be achieved by Ultraviolet (UV) disinfection. Disinfection will be followed by the
addition of chlorine to maintain a chlorine residual in the distribution system to
minimize microorganisms re-growth and bio-fouling in the pipelines and injection
wells. Treated, disinfected effluent will be recycled within the community via a

Mm<——>—4ZmM-+4 OmMmw-—-<mo



City of Malibu

File No. 11-087

Civic Center Wastewater Treatment Facility — Phases | & Il Projects

Order No. R4-2015-XXXX

recycled water distribution system. Effluent not used for landscape irrigation and/or

land disposalirjestion via injectionland—disposal will be discharged at three
percolation ponds (Figure 3 for the layout of treatment devices).

a.

Coarse Screen — Coarse screen used in the wastewater treatment plant
removes solids, including typically wood, plastic materials, and rags.

Grit Removal — Grit removal is used to remove as much sand and silt as
possible to prevent wear on pumps, accumulations in bioreactor and
membrane reactor, and clogging of sludge piping. :

Fine Screen — Fine screen with 2 millimeter openings removes inert solids
before entering the bioreactor. :

Flow Equalization — Flow equalization basin provides a relatively constant flow
rate to the subsequent treatment operations and processes.

Bioreactor — The bacteria species Nitrosomonas-and Nitrobacter in the
bioreactor provide nitrification. Nitrosomonas and Nitrobacter convert ammonia

to nitrite and nitrite to nitrate, respectively. Psudomonas bacteria convert nitrite

and nitrate to nitrogen.

Membrane Reactor — Membrane reactor provides further carbonaceous
oxidation and suspended solids removal.

UV Disinfection — UV radiation penetrates an organism’s cell wall, and.

destroys/retards the cell's ability to reproduce.

Chlorination — Chlorination with sodium hypochlorite is used to minimize re-
growth and bio-fouling of bacteria, pathogens, and viruses in the pipelines
and injection wells.

Table 1 lists additional treatment devices used in Phases | and II.

Table 1 — Treatment Devices of the Civic Center Facility at Phases I and Il
Treatment Dimension/Spec Volume per Treatment Device Retention time
Device {Gallons) (Hours)
Equalization | « 30 feet (Wide) » 99,000 ¢ 12.4 (Phase I)
Basin (1X) 40 feet (Length) ' ¢ 6.6 (Phase )
o .11 feet (Depth) ,
Bioreactor (2X) | « 20 feet (Wide) « Pre-Anoxic Basin: 24,500 * 33.0 (Phase I)
50 feet (Length) o Aeration Basin: 65,000 ¢ 17.5 (Phase II)
16 ~ 17.6 feet (Depth) | « De-Oxygenation Basin: 11,000
¢ Post-Anoxic Basin: 21,100
Membrane | e Avg: 8.3 gpd/sf’! e Tank volumes vary by Varies by
Reactor (2X) | ¢ Max: 9.7 gpd/sf - manufacturer. manufacturer,
e 17,760 sf* membrane
minimum
Ultra Violet | ¢ 8 lamps per reactor - - |e 0.1 Million per Day - Varies by

m<——>-H4ZmMm-+4d Omwn-<mA



City of Malibu File No. 11-087
Civic Center Wastewater Treatment Facility — Phases | & Il Projects '
Order No. R4-2015-XXXX

minimum manufacturer and
lamp intensity and
validation.

4 {"(1]. gpd\/s>f: Gaﬂons per day per square foot. y
[2]. sf: square foot

Sludge will be hauled to the Sanitation Districts of Los Angeles County Joint Water
Pollution Control Plant, or other similar permitted facilities.

D. Design Capacities of the Civic Center Facility are specified in Table 2.

Table2 DeS|gn Capacl’

* Phase

191,000
361,000

E. Nitrate-N Reduction

Nitrate-N loading from OWDSs is approximately 20 mg/L. Effluent less than 8 mg/L
of nitrate-N will be discharged from the Civic Center Facility after treatment. The
proposed Project will reduce by approximately 60% the existing nitrate-N Ioadlng to
the groundwater basin.

F. Treated Effluent Applications

The treated effluent of 191,000 GPD for Phase | and 361,000 GPD for Phase Il from
the Civic Center Facility is to be discharged through the following applications:

a. Landscape Irrigation — Treated wastewater after disinfection will be recycled for
landscape irrigation.

b. Disposal via Groundwater Injection — Treated wastewater after disinfection will

be injected to the Civic Center Gravels via three (3) injection wells W-1, W-2,

~and W-3, located approximately 1,000 to 1,500 feet southeast to the CIVIC
Center Facmty

c. Disposal via Percolation — The Winter Canyon Groundwater Basin beneath the
Civic Center Facility will be used for percolation of the treated wastewater, if
the treated wastewater is not recycled or injected into the lower aquifer of the
Civic Center Gravels of the Malibu Valley Groundwater Basin. This method of
disposal will serve as a backup and will only be used if needed (see Finding
No. 13 for additional information).

M<——A>—4ZmM—- OM®Y-—<m>D



City of Malibu File No. 11-087
Civic Center Wastewater Treatment Facility — Phases | & 1l Projects
Order No. R4-2015-XXXX

11. Wastewater Collection and Recycled Water Distribution Systems

A. Pipeline Transmission — Figure 4 shows the extent and locations of the wastewater
collection and recycled water distribution systems. Pipelines are designed in
accordance with acceptable seismic safety standards so as to protect against the
possibility of rupture.

B. Wastewater and Recycled Water Pump Systems — Wastewater pump stations are
located along pipeline alignments, below ground and on public rights-of-way and/or
easements (Figure 4). Each wastewater pump station has odor controls. Two (2)
recycled water pump stations are located at the Civic Center Facility site.

12. Injection Wells

Treated wastewater from the Civic Center Facility is to be disposed through three (3)
injection wells W-1, W-2, and W-3 located at the southern boundary of the Malibu Colony
Plaza and the northern side of Malibu Road (Figure 4). These wells are approximately 400
feet from each other and are in close proximity to the recycled water distribution system
pipeline. Each injection well is 14 inches in diameter and is connected via subsurface and

~ surface piping with the recycled water distribution line. Table 3 shows specifications of
three (3) injection wells.

ce (Feet) ' 170
reen‘“lnte‘rvals below C-round Surface (Feet) ' 55- 134

epth below Ground S |

Aquer Civic Center Gravels -

otalg‘lnjectlon Rate /! 130 (Phase I) and 250 (Phase II)

[1]1.  The total daily |nject|on rate at three injection wells is up to 130 GPM for Phase | and 250 GPM for
Phase Il. The actual injection rate at any well location will vary, depending on the flow rate of
unused recycled water (which will be dependent on factors such as landscape irrigation demand,
wastewater generation, and water discharge at percolation ponds).

[2]. GPM: Gallons per minute.

13. Percolation Ponds

A. Three (3) percolation ponds (Figure 2) in the Winter Canyon area are to be
constructed at the site of the Civic Center Facility as a back-up method for disposal
of recycled water into the Winter Canyon groundwater basin. Water that cannot be
either reused through irrigation or disposed through injection wells will be pumped to
percolation ponds then percolate into Winter Canyon groundwater basin, typically
during periods when other facilities are unavailable because of an emergency or due
to scheduled maintenance. Dlsposal to the percolation ponds will be alternated from
pond to pond.

B. The upper Winter Canyon is a separate groundwater system from the Malibu Valley
Groundwater Basin underlying the majority of the Civic Center area, as determined

Mm<——>—AZmM—-d OmMn-—<mzo



City of Malibu

Civic Center Wastewater Treatment Facility — Phases | & 1l Projects
Order No. R4-2015-XXXX

14.

15.

16.

17.

based on hydrogeological studies. It is estimated that the Winter Canyon
groundwater basin can provide a percolation capacity of up to 100,000 GPD.

C. Each percolation pond is approximately 120 feet long and 3 to 5 feet deep. Two of
rectangular percolation ponds are approximately 20 feet wide and 2,700 square foot.
The third percolation pond is approximately an irregular polygon, 20 to 40 feet wide,
and 3,860 square foot. The percolation rate of soil beneath the percolation ponds is
1.5 feet per day.

Groundwater Monitoring Wells

A. Groundwater monitoring wells are used to ensure that the injection does not cause